
 
 

    RM4 Plow Mount Instructions 
   Can-Am Commander 800/1000 
              Part #:  4501-0658 
 
 
 
 You may need to loosen winch or winch mount 
     to gain access to mount plow mount. 
 
 
The RM4 plow kit is designed to allow for quick 
removal of the plow when not plowing snow. The 
mount design uses the front bumper and frame to 
push against and distribute the load when plowing. 
 
                            

  WARNING! 
This mount kit is designed to withstand normal 
plowing at a maximum of 5 mph. Excessive plowing 
speed and/or impacting objects may cause damage to 
the plow, the machine or operator and will not be 
warranted.  The plow system is covered by a 1 year 
warranty from defects in manufacturing only. 
Bent or broken items from abuse, excessive use or  
speed will not be covered under warranty. 
 
 
 
Before removing the front plastic skid plate, you will 
have to get behind bumper and mark the plastic the 
two-hole location for the mount as illustrated on the 
bottom where the two bolts are projected. After 
marking this bolt location on the plastic skid plate, 
the plate can be removed. Drill out this location on 
the plastic skid plate with a 3/8” hole. 
 
 
 
 

FOR QUESTIONS OR COMMENTS PLEASE CALL: 320-964-1616 (7:00 to 4:30 CST Monday through Thursday). 
INST2483PF-1 

Quantity Part # Desription
1 2483-100 RM4 Plow Mount
1 KD200 Removable Mount
1 HDW9185 1/2 x 1-1/2 Pin
2 HDW2051 5/16 x 1 Hex Bolt
2 HDW2073 5/16 x 1-1/2 x 3-1/2 Sq. U-Bolt
6 HDW7058 5/16 Nylock Nut
8 HDW9002 5/16 Flat Washer



 

 RM4 Plow Mount Instructions 
Can-Am Commander 800/1000 
          PART# 4501-0658 
 
After drilling out the front plastic skid plate, 
bolt it back in place along with the plow 
mount. Attach with the two 5/16 x 1 hex 
bolts and washers going through the mount, 
skid plate and bumper. Use the 5/16 
washers and nylock nuts on the inside. Align 
and tighten. 
 
Next, using the plow mount as a guide, drill 
through the metal skid plate on the inside 
hole for the u-bolts to fit into. After drilling, 
place the 5/16 x square u-bolts over the 
frame tubes and down through the holes in 
the mount. Secure with the 5/16 washers 
and nylock nuts. Align and tighten all bolts. 
 
 
Once the complete plow system has been 
installed on the machine, put the blade 
straight and on the ground. Adjust both 
droop stop bolts so there is ¼ to ½ clearance 
between the bolt heads and the push tube. 
Failure to adjust properly may cause damage 
and this would not be covered under 
warranty.  
 
 
 
 
 
 
 
 
 
 
 

FOR QUESTIONS OR COMMENTS PLEASE CALL: 320-964-1616 (7:00 to 4:30 CST Monday through Thursday). 
INST2483PF-2 



 


